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Objectives: At the end of this session, 

participants will be able to

 Outline ADA diagnostic criteria for Diabetes and Pre-Diabetes

 Review Goals of Care from Standards of Medical Care in Diabetes 2020 from 

the ADA

 Glucometer vs Continuous Glucose Monitoring (CGM)

 Review pharmacologic recommendations of glycemic treatment for type 2 

diabetes

 Review Other Maintenance Care for Diabetes

1. Type of DM

2. CV hx, CV risk? Aspirin?

3. A1C/ fasting glucose? Hypoglycemia events?

4. BP/ACEi?

5. LDL/statin?

6. CKD/ eGFR & microalbumin/cr ratio

7. Eye (retinopathy?)/ Dental

8. Foot (neuropathy?)

9. Tobacco/ Etoh/ other drugs 

10. Vaccines: pneumovax/flu/zoster

11. Diet and activities



 I have no conflict of interest to disclose for 

this presentation.



PRE-diabetes
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Diagnosis of Diabetes
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Glucometer

 Correlation between greater 

SMBG frequency and lower A1C.

 Patient should be taught how to 

use SMBG data to adjust food 

intake, exercise, or 

pharmacologic therapy

Continuous Glucose 
Monitoring (CGM)
- covered by health 
insurance

 Real-time CGM (rtCGM)

 Intermittently scanned 
CGM (iCGM)

 Blinded CGM 

 Professional version

 Like a “cardiac holter
monitoring” but for 
blood glucose 



Glucometer





Continuous Glucose Monitoring

 Libre Freestyle personal – Abbot  (Pro available)

 No calibration needed

 Need to scan to get data

 14 day wear sensor

 Reader vs iphone/android

 Dexcom G6, G5 (Pro available)

 G5: still require calibration twice a day

 G6: no calibration required : 10 days

 Continuous data

 Hypoglycemia/hyperglycemia alarm

 Guardian Connect – Medtronics : 6 days

 Requires 2-3x calibration a day

 Continuous data

 Hypoglycemia/hyperglycemia alarm



Time in Range vs A1C

Limitation of A1C:

 - no daily fluctuations or variability

 - avg glucose over previous 3 months

 - no time in range

https://diatribe.org/time-range

https://diatribe.org/time-range


Consider CGM
 Type 1 DM (MDI or pump therapy)

 Type 2 DM on insulin (MDI or pump 
therapy)

 Patients with high risk of hypoglycemia

 Large variability (i.e. low fasting glucose, 
still with high A1C)

Individualized based on patient’s 
needs, desires, skill levels, and 
availability

 To help with glycemic pattern and fluctuation, mean 
glucose level, time in range, prevent hyper/hypo-
glycemia

*insufficient evidence in type2 DM not using insulin or using 
basal insulin only. However, assessing fasting glucose with 
self-management blood glucose does result in lower A1C  
(ADA, 2020)

 CPT code 95251 can be billed for interpretation of 

either personal or professional CGM

 CPT code 95250 is for the placement of 

professional CGM. 

 CPT code 95249 is for placement of personal CGM

Consider to include 

CGM data reviewed for time (i.e. 2 weeks, 4 weeks)

Data Capture or average daily scans

Average glucose :___________

Time in Range (TIR) 70-180mg/dl: ___________% time

Pattern noted: postprandial hyperglycemia/ 

hypoglycemia event at night

Hypoglycemia events/time: _________



 18F with DM1 

 Medtronics insulin pump





Individualized Care

 New diagnosis?

 Patient preference/resources

 Established Complications/Comorbidities?

ADA 2020



For older adults: 7.5, 8, 8.5

ADA 2020



64F hx of DM2 (over 15years), 

hypertension/hyperlipidemia, NSTEMI Oct 2019 

found to have CAD s/p DES in LAD x2 here for 

follow-up in January 2020.
 Adopted and lives with 3 grandchildren

 Cooks dinners at home, works on the village elders committee

 Takes all her pills at night before going to bed because she is too busy in the morning

 Current meds: aspirin81, clopidegrel 75, metop50, Lisinopril 20, metformin 1000mg daily, 
empagliflozin 10mg (started in Oct on discharge with cardiology), atorvastatin 80mg

 Vitals: HR 84, bp 135/80, SpO2 98% on RA, BMI 33.5 (weight 75kg, height 5’)

 Labs: Jan 2020 - hgb 14, plt 285, CO2 23, glucose 201, bun/cr 15/1.0, eGFR >60, 
microalbumin/cr 45, A1C 8.8, total cholesterol 189, triglyceride 165, HDL 60, LDL 110

 What is her goal A1C?

 How should we reach her goal A1C?
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ASCVD+ : GLP1 vs SGLT2i

 Liraglutide

 Semaglutide (weekly)

 Dulaglutide (weekly)

1. Contraindication: HX idiopathic pancreatitis, medullary 
thyroid cancer or MEN syndrome, caution with 
gastroparesis, gall bladder disease, GERD

2. No dosage adjustment in renal or liver disease 

3. Side-effects: nausea, diarrhea, constipation

------------------------------------------------------

 Empagliflozin

o eGFR <45 mL/min = recommend not to initiate, do not discontinue

o eGFR <30 = contraindicated

 Canagliflozin

 eGFR 30 to <60  mL/min = 100 mg

 eGFR < 45 mL/min = do not initiate

1. Side-effects: UTI, mycotic infections, vulvovaginitis, 
dehydration, euglycemic DKA

ADA 2020



LEADER trial



GLP-1 (Do not use together with DDP4, 

saxagliptin)
Generic Name Brand Name Usual Dosing Benefits

Liraglutide Victoza 1.2-1.8mg sc daily

(start at 0.6mg)

Reduction in CV 

events

Weight loss

Semaglutide Ozempic 1mg sc weekly

(start at 0.25mg or 

0.5mg)

Reduction in CV 

events

Weight loss

Exanatide

(Extended Release)

Bydureon 2mg weekly Weekly dosing

Dulaglutide Trulicity 0.75mg sc weekly

1.5mg sc weekly

Weight loss



EMPA-REG trial



SGLT2-I (reduce other diuretics by half, 

know CrCl)

Generic Name Brand Name Usual Dosing Cautions Benefit

Canagliflozin Invokana® 100-300 mg once 
daily

CrCl 45 to <60  mL/min 
=> 100 mg
CrCl < 30 mL/min 
contraindicated

Reduce 
proteinuria

Dapagliflozin Farxiga® 5-10 mg once daily CrCl <30 mL/min 
contraindicated

Reduce 
proteinuria and 
HF hospitalization

Empagliflozin Jardiance® 10-25 mg once 
daily

CrCl <45 mL/min not 
recommended to start

Reduce CV death



Credence trial
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Insulin – Basal

ADA 2020

Insulin – Prandial



64F hx of DM2 (over 15years), 

hypertension/hyperlipidemia, NSTEMI Oct 2019 

found to have CAD s/p DES in LAD x2 here for 

follow-up
 Adopted and lives with 3 grandchildren

 Cooks dinners at home, works on the village elders committee

 Takes all her pills at night before going to bed because she is too busy in the morning

 Current meds: aspirin81, clopidegrel 75, metop50, Lisinopril 20, metformin 1000mg daily, 
empagliflozin 10mg (started in Oct on discharge with cardiology), atorvastatin 80mg

 Vitals: HR 84, bp 135/80, SpO2 98% on RA, BMI 33.5 (weight 75kg, height 5’)

 Labs: Jan 2020 - hgb 14, plt 285, CO2 23, glucose 201, bun/cr 15/1.0, eGFR >60, microalbumin/cr 45, 
A1C 8.8, total cholesterol 189, triglyceride 165, HDL 60, LDL 110

 Is her blood pressure at goal?

 Is her lipid at goal?



Blood Pressure

 Using ASCVD 10-yr risk

 >15%

 <15%

 Per Dr. Trowbridge (Cardiology)

 individualized care

 as close to ‘normal’ blood pressure as possible

ADA 2020



LDL

 Use ASCVD 10 

year Risk APP 

from ACA/ACC

 low (<5%) 

 borderline (5-

<7.5%)

 intermediate 

(7.5%-<20%) 

 high risk 

(≥20%) 

ADA 2020

https://www.acc.org/latest-in-cardiology/ten-

points-to-remember/2019/10/21/11/38/lipid-

management-for-the-prevention-of-ascvd



High Intensity Moderate Intensity Low Intensity 

LDL-C 

lowering
≥50% 30%–49% <30% 

Statins 

Atorvastatin (40 mg‡) 80 

mg

Rosuvastatin 20 mg (40 

mg 

Atorvastatin 10 mg (20 mg) 
Rosuvastatin (5 mg) 10 mg 

Simvastatin 20–40 mg§

Simvastatin 10 mg 

... 

Pravastatin 40 mg (80 mg) 
Lovastatin 40 mg (80 mg) 
Fluvastatin XL 80 mg 
Fluvastatin 40 mg BID 
Pitavastatin 1–4 mg 

Pravastatin 10–20 

mg Lovastatin 20 
mg Fluvastatin 20–40 
mg 



Triglyceride



 Annual: 

 Foot exam – monofilament test

 DM Eye exam – dilated eye exam

 Dental exam

 Microalbumin/cr ratio (if elevated, consider q6month)

 Meet with a registered RD

q3-6months

o A1C if not at goal, or q6month if at goal

o Lipid panel if not at goal, or annual if at goal

Maintenance Care



Maintenance Care

 Vaccines

On dx of DM: PPSV23

After 65yo: PCV13 and PPSV23 (again, at least 5yrs after last 

dose of PPSV23)

Other:

o TB screening

o HCV screening

o Routine vaccines as regular population: annual flu vaccine, 

tetanus vaccine q10yr, etc



Recommendation tab

- dynamic workbook



In Summary

 Diagnosis of Diabetes and Pre-Diabetes: 

 fasting glucose vs A1C

 Review Goals of Care from Standards of Medical Care in Diabetes 2020 from ADA

 holistic approach, individualized A1C goal, short-term vs long-term goal, and re-assess

 Review of 2020 ADA pharmacologic recommendations of glycemic treatment for 

type 2 diabetes

 CV Disease? Titration of medications, DM technology

 Other Maintenance Care for Diabetes

 A1C, lipid panel, microalbumin urine, GFR 

 Eye, foot, dental, vaccines, screening for TB, HCV, HBV

 Consider NAFLD work-up in DM2 and obese patients

1. Type of DM

2. CV hx, CV risk? Aspirin?

3. A1C/ fasting glucose? Hypoglycemia events?

4. BP/ACEi?

5. LDL/statin?

6. CKD/ eGFR & microalbumin/cr ratio

7. Eye (retinopathy?)/ Dental

8. Foot

9. Tobacco/ Etoh/ other drugs 

10. Vaccines: pneumovax/flu/zoster

11. Diet and activities



Questions?

 alin@anthc.org

 Tigertext ANTHC: Lin, Ai-Ling

 ANTHC Diabetes Program: 907-729-1125, Case Manager: 907-729-3928

mailto:alin@anthc.org

